

レジメン名 カルボプラチン+パクリタキセル療法 (weekly)

投与間隔 49日間

投与薬	投与量	1日目	8日目	15日目	22日目	29日目	36日目
グラニセトロン	1mg	↓	↓	↓	↓	↓	↓
クロルフェニラミン	5mg	↓	↓	↓	↓	↓	↓
ファモチジン	20mg	↓	↓	↓	↓	↓	↓
デキサメタゾン	6.6mg	↓	↓	↓	↓	↓	↓
パクリタキセル	80mg/m ²	↓	↓	↓	↓	↓	↓
カルボプラチン	AUC2	↓	↓	↓	↓	↓	↓